
Water Boards 

Los Angeles Regional Water Quality Control Board 

December 26, 2017 

Michael Rock, City Manager 
City of Santa Paula 
970 Ventura Street 
Santa Paula, CA 93061 

CERTIFIED MAIL 
RETURN RECEIPT REQUESTED 
CLAIM NO. 7016 0750 0000 3359 7278 

AMENDMENT TO EXTEND WASTE DISCHARGE REQUIREMENTS (WDRs) FOR SANTA 
PAULA WATER RECYCLING FACILITY - CITY OF SANTA PAULA (ORDER NO. R4-2007-
0028-R04, AS AMENDED, Cl NO. 9259, FILE NO. 06-189, GLOBAL ID WDR100000849) 

Dear Mr. Rock: 

Our letter of December 11, 2017, transmitted tentative Waste Discharge Requirements (WDRs) 
Amendment for the Santa Paula Water Recycling Facility - City of Santa Paula. 

Pursuant to Division 7 of the California Water Code, the California Regional Water Quality Control 
Board, Los Angeles Region (Regional Board) at a public meeting held on December 21 , 2017, 
reviewed the tentative WDRs Amendment and Monitoring and Reporting Program (MRP), 
considered all factors in the case, and adopted WDRs Amendment Order No. R4-2007-0028-R04 
and MRP No. Cl-9259, (copies enclosed) relative to this discharge. The adopted WDRs 
Amendment and MRP will be posted on the Regional Board's website at: 

http://www.waterboards.ca.gov/losangeles/board decisions/adopted orders/ 

The City of Santa Paula shall comply with the Electronic Submittal of Information (ESI) 
requirements by submitting all reports required under the WDRs Amendment and MRP, including 
groundwater monitoring data, discharge location data, and searchable Portable Document 
Format of monitoring reports to the State Water Resources Control Board Geo Tracker database 
under Global ID WDR100000849. 

If you have any questions, please call the Project Manager, Dr. Don Tsai, at (213) 620-2264 
(Don.Tsai@Waterboards.ca.gov) or the Groundwater Permitting Unit Chief, Dr. Eric Wu, at (213) 
576-6683 (Eric.Wu@Waterboards.ca.gov) regarding this matter. 

ric Wu, Ph.D., P.E. 
Chief of Groundwater Permitting Unit 

IRMA MUNOZ. CHAIR I SAMUEL UNGER. EXECl/T1\/E OFFICER 

320 Weoc 4 St , Surto 200 loo Ang•le•. CA 90013 I www W11!ert>oards co govllosongetu 

0 RrCYClEl)l'N'l1l 



Mr. Michael Rock - 2 - December 26, 2017 

Enclosures: 

1. Order No. R4-2007-0028-R04 
2. Monitoring and Reporting Program No. Cl-9259 

cc (via email): Mr. John Ilasin - City of Santa Paula 
Mr. Jim Kuykendall - Stantec 
Ms. Ashli Desai - Larry Walker Associates 
Ms. Stephanie Medina, Heal the Bay 
Mr. William C. Stratton, County of Ventura Environmental Health Division 
Mr. Jeff Pratt, Ventura County Public Works Agency 
Mr. Chris Theisen, Ventura Regional Sanitation District 
Mr. Mauricio E. Guardado, United Water Conservation District 
Department of Fish and Game, Region 5 
Ventura County Waterworks District 16 
Mr. Donald Westerdale 
Mr. David Lippert 
Mr. Norman Bigott 
Ms. Kate Neiswender 
Ms. Elaine Malzacher 



STATE OF CALIFORNIA 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF SANTA PAULA 
ORDER NO. R4-2007-0028-R04, AS AMENDED 

(Santa Paula Wastewater Recycling Facility) 
(File No. 06-189) 

The California Regional Water Quality Control Board, Los Angeles Region (Regional Board) finds: 

BACKGROUND 

1. The City of Santa Paula (hereafter Discharger) owns a wastewater treatment plant 
commonly known as Santa Paula Wastewater Recycling Facility (SPWRF). The SPWRF 
is located at 905 Corporation Street, Santa Paula, California (Figures 1 and 2: Site 
Location Map and SPWRF Area Map respectively). The existing SPWRF is, and the new 
Santa Paula wastewater recycling facility (new SPWRF) described herein will be, operated 
and maintained by the City of Santa Paula (hereinafter the City) or by an Operating 
Company under a service contract with the City. The SPWRF was originally constructed in 
1939, and serves the community of the City of Santa Paula, which has a population of 
approximately 29,100 people. 

2. Municipal, domestic and commercial wastewater (including pump and treat, metal foundry 
and fruit washing) produced from the community of Santa Paula is treated at the SPWRF. 
There are three significant industrial users within the City [Chevron Oil (ground water 
pump and treat), Aurora Casting (metal foundry), and Saticoy Lemon (lemon packing 
house)]. One of them, subject to United States Environmental Protection Agency 
(USEPA) Categorical Pretreatment Standards (Chevron Oil), is using carbon fi ltration 
pretreatment. The final treated wastewater effluent (effluent) is discharged to the Santa 
Clara River, under Waste Discharge Requirements (WDRs) contained in Order No. 97-041, 
adopted by the Regional Board on April 7, 1997. Order 97-041 also serves as a permit 
under the National Pollutant Discharge Elimination System (NPDES) Permit No. 
CA0054224. 

3. The City owns and operates the sewer collection system. Therefore, the City is required to 
implement a Pretreatment Program and to comply with the requirement of operation and 
maintenance of the sewer collection system. 

PURPOSE OF ORDER 

4. On April 27, 2005, the Discharger filed a Report of Waste Discharge (ROWD) and applied 
to the Regional Board for WDRs for disposal and reuse of treated wastewater from the 
new SPWRF, to be constructed by the Discharger. The Discharger plans to complete 
construction of the new SPWRF by September 15, 2010, and achieve full compliance by 
December 15, 2010. The new SPWRF capacity is expected to meet the demand for 
treatment and disposal of municipal wastewater from the forecasted 2020 population of 
the City of Santa Paula. This new WDR has been written to establish the requirements for 

Adopted: 12/21/2017 



City of Santa Paula Order No. R4-2007-0028-R04, as amended 
Santa Paula Wastewater Recycling Facility 

the future wastewater treatment processes and to include findings, effluent limitations, 
prohibitions, and a monitoring and reporting program for the new SPWRF. 

5. These WDRs are issued pursuant to Chapter 9, Division 3, Title 23, California Code of 
Regulations (CCR) and are therefore eligible for a section 20090(a) exemption from CCR 
Title 27. The discharge(s) authorized herein and the treatment and storage faci lities 
associated with the discharge of treated municipal wastewater, except for discharges of 
residual sludge and solid waste, are exempt from the requirements of Title 27, CCR, 
section 20005 et seq. (hereafter Title 27). The exemption, pursuant to section 20090(a) of 
Title 27, is based on the following factors; that the waste consists primarily of domestic 
sewage and treated effluent; that the waste discharge requirements are consistent with 
water quality objectives; and that the treatment and storage facilities described herein are 
associated with a municipal wastewater treatment facility. 

FACILITY AND TREATMENT PROCESS DESCRIPTION 

6. Municipal wastewater produced from the community of Santa Paula has been collected and 
treated at the existing SPWRF since 1939. The SPWRF is a secondary wastewater 
treatment plant and currently has a design capacity of 2.55 million gallons per day (mgd) 
and a peak design flow of 5.9 mgd. The treatment system at the SPWRF consists of 
primary sedimentation, primary and secondary biofiltration (trickling filter), secondary 
clarification, a trickling filter solids contact basin, sand filtration, chlorination and 
dechlorination. Solids removed from the primary and secondary treatment clarifiers are 
anaerobically treated in three digesters and then dried in drying beds. The supernatant is 
returned to the headwork. Dried sludge is hauled to a legal disposal facility on a periodic 
basis. Grit screening and digester cleaning wastes are also disposed of at a legal disposal 
site. Figure 3: Existing SPWRF Treatment Processes. 

7. The United States Environmental Protection Agency (USEPA) and the Regional Board 
have classified the discharge from the existing SPWRF as a major Discharge. It has a 
Threat to Water Quality and Complexity rating of 1-A pursuant to Chapter 9, Division 3, 
Title 23, CCR section 2200. 

8. The Discharger intends to construct a new SPWRF in order to meet regulatory compliance 
standards as well as to accommodate future growth in the area. The new SPWRF would be 
located on a site immediately adjacent (west) and southwest of the existing SPWRF (see 
Figure 2). The site is within the City's existing corporate boundary and City Urban Restriction 
Boundary, and within the City's Sphere of Influence. The site was identified in the City's 
1998 General Plan as the West Area 2 expansion area. The Santa Paula Municipal Code 
(SPMC) designates the site for the new SPWRF as institutional/civil (IN). 

9. The Discharger currently discharges all treated effluent from an existing SPWRF to the 
Santa Clara River. However, once the new SPWRF is constructed and is in operation, all 
treated effluent from the new SPWRF will be discharged to evaporation/percolation ponds 
and through future subsurface drip line and surface spray irrigation systems. The existing 
SPWRF will be decommissioned after the new SPWRF starts operation. 

The uses of treated wastewater are not specifically addressed in the CEQA document. 
However, the Discharger intends to supplement the CEQA document should it identify 
uses for treated wastewater in the future. The exact locations where treated wastewater 

2 



City of Santa Paula Order No. R4-2007-0028-R04, as amended 
Santa Paula Wastewater Recycling Facility 

may be used are not known at this time. However, it is anticipated that these could 
include adjacent agriculture lands, municipal landscaping, City parks and landscaping in 
the California Department of Transportation (Caltrans) SR 126 maintained right-of-way as 
shown in Figure 4: Future Possible Reclaimed Water Use Areas. Future end-use users 
may also include non-agriculture and/or municipal uses identified at later date. The uses 
of treated wastewater will be determined after the Discharger meets Title 22 requirements, 
CEQA has been supplemented to include recycling issues, and the Regional Board 
Executive Officer approves on a project-by-project basis the recycling disposal approach. 
Therefore, the requirement for reuse of treated wastewater has been included herein 
instead of revising these WDR when the Discharger starts to reuse the treated 
wastewater. The Discharger has indicated that the reuse of the treated wastewater may 
begin as soon as a few months after September 15, 2010 when the new SPWRF begins 
operation but only after appropriate CEQA review is finalized. 

10. Wastewater influent entering the new SPWRF will initially be screened in the headwork, an 
initial screening structure and/or device used to remove large floating objects such as rags 
and sticks that might clog or damage the treatment equipment. After initial screening, 
additional solids and other organic and inorganic materials will be removed through fine 
screens ahead of the membrane bioreactor treatment unit. From this primary treatment 
unit the wastewater will flow to the membrane bioreactor treatment unit (secondary 
treatment). The use of micro-filtration membranes with pore sizes usually between 0.1 
and 0.4 microns (µm) at this unit will ensure the retention of suspended matter and lead to 
a considerable reduction of the amount of bacteria in the outflow. The treatment may 
include disinfection using ultra violet radiation and/or a sodium hypochlorite contact 
chamber to meet Title 22 standards for treated wastewater reuse. The treated wastewater 
will be reused once the CEQA and Title 22 requirements are met and the Regional Board 
Executive Officer has approves it's reuse. To reduce odors generated from new SPWRF 
operations, the headworks and dewatering facilities will be enclosed or covered. The 
odorous air will be removed and treated with foul air scrubbers and/or biofilter. The 
disinfection level required for the treated wastewater discharged to the 